2013-06-10

Table of delivery

ﬁardpeis

Weight netto: 97.24 (kg)

IN-0X25F-100 Insert

View 1

View 2




2013-06-10

Table of delivery

ﬁardpeis

IN-0X25F-100 Insert (View 1)

21-30001-625 Screw Méx25 DIN 912 - 2 pcs

21-50001-018 Washer fi6x18 Din 9021 - 4 pcs
SP-TRIO1-050 First pre-assembled Smoke pipe set\ l

21-00000-006 Nut M6 Din 934 - 2 pcs

IS-0X25F-030 First pre-assembled Spoiler -
21-30001-010 Screw Mé6x10 Din 912 - - pcs
21-50001-018 Washer fi6x18 Din 9021 - -pcs

22-0X25F-210 Spoiler front

21-50001-018 Washer fi6x18 Din 9021 - 2 pcs e
21-30001-608 Screw Mé6x8 1ISO 7380 - 2 pcs o
21-30001-058 Screw M5x8 ISO 7380 - - pcs

22-0X25F-080 Door regulation plate

IS-0X25F-020 Pre-assembled Frame set

21-40005-610 Screw Méx10 Din 7991 - 10 pcs

21-30001-608 Screw Méx8 ISO 7380 4 pcs
IS-0X25F-050 First pre-assembled Primary air cover plate

21-30001-617 Screw Méx121SO 7380 2 pcs.

21-50005-122 Spring washer fi25x12,2x0,7 DIN 2093 2 pcs.
22-0X25F-160 Slat air regulator bush 2 pcs.

22-0X25F-110 Slat air regulator plate

DETAIL L

Weight nefto: 51.74 (kg) SCALET -3

21-30001-056 Screw M5x6 1ISO 7380 4 pcs

22-00N20-190 Plate cover air inlet

21-00000-006 Nut Mé Din 934 2 pcs

21-50001-018 Washer fi6x18 Din 9021 2 pcs

SP-QUADR-010 First pre-assembled Air outlet cover QD set
21-30001-625 Screw Mé6x25 DIN 912 2 pcs

21-50005-918 Washer fi?,2x18x0,45 DIN 2093 - 4 pcs.
22-00N20-200 Bush air handle regulation fi8 4 pcs.
21-30001-012 Screw Méx12 Din 912 4 pcs.

— 22-0X25F-140 Air regulator part 1
22-0X25F-150 Air regulator part 2

DETAIL K
SCALET:3

22-0X25F-000 Body
21-40005-610 Screw Méx10 Din 7991
IS-0X25F-060 First pre-assembled Bottom cover plate

8 pcs




2013-06-10

Table of delivery

#
Anardnaoic

22-0X25F-230 Radiation shield - smoke dome
27-0X25F-020 Inner insulation right
27-0X25F-010 Inner insulation left

22-0X25F-180 Radiation shield - front
IS-0X25F-010 Pre-assembled Door set
21-40005-610 Screw M6x10 Din 7991 - 4 pcs
22-0X25F-130 Front cover plate

IN-0X25F-100 Insert (View 2)

IS-0X25F-040 Pre-assembled Accessories X-25F set

IP-0X25F-030 First pre-assembled Accessories set
22-00N21-230 Spring plate holder Thermotte N-21,24 -

4 pcs

IS-0X25F-070 Ash shovel

Weight netto: 45.49 (kQ)

22-0X25F-170 Radiation shield

LI-OX25F-003 Thermotte left side plate
LI-OX25F-005 Thermotte baffle plate
LI-OX25F-002 Thermotte right side plate
LI-0X25F-007 Thermotte front plate left
LI-OX25F-001 Thermotte left bottom plate
LI-OX25F-008 Thermotte front plate right
LI-OX25F-004 Thermotte back plate - 2 pcs.
LI-OX25F-006 Thermotte right bottom plate

IP-0X25F-050 First pre-assembled Screws for legs set

——
l‘/_IS—OON23—O‘?O Pre-assembled Legs N23 to X-25F set




	Table of delivery
	Drawing View19

	Table of delivery view 1
	Widok rysunku3
	Detail View K (1 : 3)
	Detail View L (1 : 3)

	Table of delivery view 2
	Widok rysunku4


